Porsche Classic ORIGINALE 01

201601P80 Oil sump gasket (1992–1995) Part no. 94410120502 Balance shaft belt (1992–1995) Part no. 94410221904* Gear wheel for the camshaft drive (1992–1995) Part no. 94410512507* Gear wheel for the camshaft drive (1992–1995) Part no. 94410532302 Transmission Washer 10.5 (1992–1995) Part no. 90002500804* Spring washer B8 (1992–1995) Part no. 90002701503* Spring washer B10 (1992–1995) Part no. 90002701603* Spacer bush (1992–1995) Part no. 94411663111 Oil filter set (1992–1995) Part no. 94430790100 Hexagon nut M10 (1992–1995) Part no. N 10155210* Front axle, steering Shock absorber strut – Fichtel & Sachs – left (1992–1995) Part no. 95134303112 Shock absorber strut – Fichtel & Sachs – right (1992–1995) Part no. 95134303212 Sports steering wheel in black leather, without airbag (1992–1995) Part no. 968347084008YR* Grease for grease gun (1992–1995) Part no. PCG04311000* Rear axle Clamp (1992–1995) Part no. 113411333 Spring washer B8 (1992–1995) Part no. 90002701503* Wheel bearing (1992–1995) Part no. 99905302001 Wheels, brakes Tyre pressure gauge with leather pouch (1992–1995) Part no. 91172220200* Compensating reservoir for brake fluid (1992–1995) Part no. 95135530302 Parking brake cable (1992–1995) Part no. 95142407202 *Refer also to the image section from p. 48 to p. 72 Wheel nut in aluminium (1992–1995) Part no. 99918200336 Hexagon nut M10 (1992–1995) Part no. N 10155210* Hand lever / pedal assembly Washer 10.5 (1992–1995) Part no. 90002500804* Clutch master cylinder (1992–1995) Part no. 94442314900 Tiptronic gear selector lever cable (1992–1995) Part no. 94442603305* Hexagon nut M10 (1992–1995) Part no. N 10155210* Bodyshell Washer 10.5 (1992–1995) Part no. 90002500804* Spring washer B8 (1992–1995) Part no. 90002701503* Set of side mouldings and trim strips (1992–1995) Part no. 93155990100* Original Porsche Crest for the Porsche 911, 924, 944, 928, 968, 959 and 964 (1992–1995) Part no. 90155921026* Side wall, right (1992–1995) Part no. 94150362610 Side wall, left (1992–1995) Part no. 94150362510 Strike plate, left (1992–1995) Part no. 94450108103 Strike plate, right (1992–1995) Part no. 94450108203 Cross member (1992–1995) Part no. 94450207903 Expansion valve (1992) Part no. 94457320100 Expansion valve (1992–1995) Part no. 94457320101 Top covering, rear, Cobalt Blue (1992–1995) Part no. 941561053103ZL Sun visor for Coupé (1992–1995) Part no. 9447310310170A Mirror housing, prime coated (1992–1995) Part no. 96573124300G2L Rear-view mirror, auto-dimming (1984–1991) Part no. 99373198200 Electrical equipment Blade receptacle with latching tongue (1982–1991) Part no. 111971959 Washer 10.5 (1982–1991) Part no. 90002500804* Spring washer B8 (1982–1985) Part no. 90002701503* Hexagon-head screw M10×45 (1985–1991) Part no. 90007437201* Alternator indicator light diode (1985–1989) Part no. 91161710801* Electric fan (1982–1991) Part no. 94462402103* Auxiliary headlight, right (1982–1989) Part no. 94463140800 Auxiliary headlight, left (1982–1989) Part no. 94463140700 Relay for turbocharger water pump (1985–1991) Part no. 95161814902* Light switch (1982–1985) Part no. 477941531F* Headlight cap (1982–1985) Part no. 477941659A Hexagon nut M10 (1982–1991) Part no. N 10155210* 968 1992–1995 Examples produced 11,248 Part numbers available 5,900 Engine Washer 10.5 (1992–1995) Part no. 90002500804* Crankcase 968 3.0-litre without pistons (1992–1995; 3.0-litre engine, M44.43/44) Part no. 94410096300* Electrical equipment Blade receptacle with latching tongue (1992–1995) Part no. 111971959 Washer 10.5 (1992–1995) Part no. 90002500804* Hexagon-head screw M10×45 (1992–1995) Part no. 90007437201* Electric fan (1992–1995) Part no. 94462402103* Hexagon nut M10 (1992–1995) Part no. N 10155210* Accessories / miscellaneous Tool bag (1992–1995) Part no. 94472102705 911 F 1965–1973 Examples produced 81,100 Part numbers available 3,500 Engine Motoroil 20W-50, 1 litre (1965–1973) Part no. 00004320928* Motoroil 20W-50, 5 litres (1965–1973) Part no. 00004320929* Sealing washer (1965–1969; 912 only) Part no. 61610216301 Spring washer B8 (1965–1973) Part no. 90002701503* Spring disc (1965–1973) Part no. 90002800801 Wing nut, M8, black plastic (1970–1973) Part no. 90002900340 27 mm venturi (1965–1971) Part no. 90110098303* Chain box seal, left (1965–1967) Part no. 90110519102

RkJQdWJsaXNoZXIy Mzk3MjY=